
AMATHEMBA     
Environmental Management Consulting CC    
Reg. No.: CK2001/080932/23        

 

  

 
  

Prepared for:  
Lactalis SA (Pty) Ltd 
Strand Road, Stellenbosch, 7600 
Tel: 021 809 1400 
 
 
 
 

Proposed Wastewater Treatment Facility and Associated 
Infrastructure on Remainder Farm 695, Bonnievale, 
Western Cape 
 

DEA&DP REFERENCE NUMBER: 16/3/3/1/B1/4/1054/22 
 

 

 fINAL BASIC ASSESSMENT REPORT (fBAR) 
 

nOVEMBER 2022 
 
 
 

Job Title Here 



 

NOTE TO THE READER: 

 

In 2019, Lactalis SA commenced with an application for Environmental 

Authorisation for the proposed WWTW via the appointed environmental assessment 

practitioners Sillito Environmental.  The application process included public 

participation and dissemination of a Basic Assessment Report (BAR) for comment 

from Interested and Affected Parties.  The 2019 application has however lapsed.  

 

The WWTW and related infrastructure remains an urgent requirement for Lactalis, 

and therefore, a new application was started as per the 2014 EIA Regulations, as 

amended.  Amathemba Environmental Consulting is appointed to conduct the new 

required NEMA application process in this regard.  Note that the related Water Use 

Licence was issued in 2021, before Amathembaõs involvement. 

 

Note that this BAR draws on portions of the previous BAR and in some instances, the 

information previously presen ted by Sillito is included verbatim.  This note serves as 

a global reference to the 2019 BAR prepared by Sillito.  

 



EXECUTIVE SUMMARY: PROPOSED WASTEWATER TREATMENT FACILITY AND ASSOCIATED INFRASTRUCTURE ON REMAINDER OF 

FARM NO. 695, BONNIEVALE, WESTERN CAPE 

EXECUTIVE SUMMARY 
 

NOTE: Changes to the Draft BAR to compile this final BAR (FBAR) are shown in bold 

orange text for ease of reference.  

 

 

PROJECT DESCRIPTION: 
Cleaning and pasteurization activities at the Lactalis (previously Parmalat) dairy / cheese factory off 

the R317 in Bonnievale produces industrial effluent on a daily basis.  Currently, partially treated effluent 

is stored and irrigated on surrounding land  in accordance with requisite approvals.  An increase in 

production at this facility however warrants a dedicated Wastewater Treatment Works (WWTW) to 

improve the quality of the effluent prior to irrigation or discharge.  

 

Application is therefore being ma de for the following:  
 

A Wastewater Treatment Works with the capacity to treat a maximum of 2 500m 3 of waste effluent per 

day with a development footprint of approximately 10 277.84m 2.  The WWTW comprises of the 

following:  

¶ Inlet Channel and screens to remove course material.  Two skips are proposed to temporarily 

store coarse and fine screenings.  

¶ Equalisation/buffer dam that can cater for 24 hours production (2500m 3), which will serve to 

equalise the pH and overall composit ion of the effluent prior to the treatment process.  

¶ "DAF" (dissolved air flotation unit) that will be housed in a brick wall structure with IBR roof  

cladding with the associated tank blower, drywell for feed pumps, a sump, vertical shaft mixers, 

decanter f eed pumps, decanter units, polyelectrolyte makeup unit, poly dosing pumps, 

laboratory, staff amenities, control room, motor control room (MCC) and standby generator.  

¶ Clarifier (26 m round concrete structure).  

¶ Activated Sludge Reactor with mechanical slow speed surface aerators. This rectangular 

concrete structure is divided into two zones, an aerobic zone and an anoxic zone.  The reactor 

also includes smaller structures like a recycle chamber, RAS recirculation  sump, WAS extraction 

sump, deaeration tank and an activated sludge contact zone.  

¶ Service Water Tank.  

¶ Yard including a skip collection area for solid by -products and parking.  

 

Associated infrastructure includes:  

¶ A compacted gravel access road of approximat ely 580 m in length with a maximum width of 

8 m. Allowance will be made for stormwater side drains.  Approximately 165 m of the road 

comprise an existing gravel road.  

¶ An approximately 1500 m long service trench of approximately 2 m wide with additional 

al lowance of 2 m on either side (6 m in total) given the non -granular nature of the subsurface 

material. The trench will house:  

o A rising main of approximately 1500 m in length, 273 mm diameter and throughput 

capacity of 2500 m 3 / day (28 ſ/s), to carry untreated effluent from the factory to the 

new Wastewater Treatment Works (WWTW);  

o A pipeline of approximately 1500 m in length, 273 mm diameter and throughput 

capacity of 2500 m 3 / day (28 ſ/s), to convey treated effluent from the WWTW to the 

discharge point at  the Breede River (at the factory riverbank);  

o Electrical supply cable (1000kVA).  The supply will tap off from the overhead line next 

to the R317;  

o A potable water supply pipeline (1500 m long, 25 mm diameter and 250ml/s throughput 

capacity).  

¶ Calamity / eme rgency temporary effluent retention dam of 2 000 m³ at the factory pump 

station.  This will entail a semi -submerged, plastic -lined soil dam, which will normally be empty, 

only to be used in case of emergency to prevent contamination of the Breede River.  T his dam 



EXECUTIVE SUMMARY: PROPOSED WASTEWATER TREATMENT FACILITY AND ASSOCIATED INFRASTRUCTURE ON REMAINDER OF 

FARM NO. 695, BONNIEVALE, WESTERN CAPE 

can accommodate 24 -hoursõ worth of effluent production.  Most repairs / biological 

rectification will be resolved within a 24 -hour timeframe, however, as a backup, the effluent 

can also be pumped to the existing 600 000m 3 effluent storage dam for i rrigation until the issue 

has been resolved.  Trenches will be installed around the yard area where the calamity dam is 

proposed and where the existing pumping infrastructure is located.  These trenches will serve 

to prevent river contamination in the even t of a primary system failure.  

The Langeberg Municipality confirmed capacity to provide water, electricity and solid waste services 

to the proposed facility as well as availability of a tanker to clear the domestic sewage from the 

proposed conservancy tank  and capacity.  

 

The treatment process  will generate treated effluent, as well as a sludge by -product (solid waste).  The 

proposal is to discharge the treated effluent (treated to General Limit Values) to the Breede River and 

to continue to irrigate the existing irrigation area located approxi mately 3 km south of the factory.  

According to the facilityõs Water Use Licence, such discharge to the river may only take place during 

the winter months (April to August) and high flows measured upon confirmation of flow indicators by 

the Responsible Aut hority during other months.   

 

The sludge will be removed by Interwaste and will be taken to a licenced composting facility as the 

sludge is appropriate for such beneficiation, ultimately preventing disposal to landfill.  

 
Relevance of the development to listed activities is that approximately 670 m 2 of the service trench, 

pipelines and infrastructure lies within 32 m of watercourses (Breede River and one of its unnamed 

tributaries), that the outfall infrastructure at the Breede River will r equire excavation and movement of 

more than 10 m 3, that the facility constitutes a wastewater treatment facility with the capacity to treat 

2 500 m3 of effluent per day, that the proposal is on land that was used for agriculture in the past, that 

the road will be 8 m wide and that a portion of the road will intersect indigenous vegetation, and that 

a portion of the service trench and roadway will require removal of Endangered Breede Shale 

Renosterveld.  

 

Note that all  effluent generated at the facility will be subjected to treatment at the proposed WWTW.  

The resultant treated effluent will either be disposed to the Breede River (when allowed in terms of the 

WUL conditions) or used for irrigation.  No additional infras tructure will be required to transport treated 

effluent to the irrigation dam and area.  The new pipeline infrastructure in the services trench will 

connect to existing pipeline infrastructure that currently transfers effluent to the irrigation area.  

 

A Water Use Licence was issued in 2021 for the WWTW and associated infrastructure, as well as the 

proposed discharge of treated effluent to the Breede River and continued irrigation with treated 

wastewater . 

 

SITE SENSITIVITY / BASELINE ENVIRONMENTAL CONDITIONS 
 

FRESHWATER IMPACT ASSESSMENT 

 

¶ The WWTW and associated infrastructure can impact on the following freshwater resources:  

o The section of the Breede River adjacent to and downstream of the proposed discharge 

point as well as its riparian zone.  

o The river ecosystem of the unnamed tributary of the Breede River that enters the Breede 

River. 

o A disused dam (in the footprint of the WWTW) and artificially excavated drainage which 

likely served as an overflow from the disused dam when this dam was still in use.  This 

drainage was incorrectly mapped as a non -perennial river feature and does not constitute 

a watercourse.   

¶ The affected w atercourses are currently moderately to largely altered but they have moderate 

to high conservation importance.  

¶ The pristine drainage in the valley to the west of the proposed WWTW can in no way be 

impacted as it is located in an adjacent (westward drainin g) catchment.  



EXECUTIVE SUMMARY: PROPOSED WASTEWATER TREATMENT FACILITY AND ASSOCIATED INFRASTRUCTURE ON REMAINDER OF 

FARM NO. 695, BONNIEVALE, WESTERN CAPE 

¶ The water quality of the section of the Breede River flowing past the Lactalis factory near 

Bonnievale is not pristine and it was found that currently, the factory does not have a significant 

effect on the water quality in the Breede River.  

¶ Furthermore, it was found that the continued irrigation with treated wastewater will impact on 

surface water resources in the irrigation area, namely:  

o An unchanneled valley -bottom wetland within the ôSoutpans Tributaryõ, an unnamed 

tributary of the Soutpan srivier which ultimately flows into the Breede River.  

o The riverine section of the Soutpans Tributary, below the unchanneled valley -bottom 

wetland.  

o The valley - bottom wetland which constitutes most of the Soutpans Tributary.  

¶ These systems were also found to  be largely modified, with poor water quality due to exiting 

impacts on these watercourses which include the current effluent irrigation practices.  The 

watercourses have moderate and moderate -high conservation importance.  

¶ The construction and operation o f the WWTW and associated infrastructure will result in several 

negative impacts on the above -mentioned freshwater resources.  These were assessed, and 

where possible, mitigation proposed to reduce the significance of the impacts.   

¶ The specialist conclude d that with the full implementation of the mitigation and 

recommendations, the impacts can be reduced to acceptable levels, and hence, it would be 

appropriate for the development to be approved.  

 

BOTANICAL ASSESSMENT (COMPLIANCE STATEMENT) 

 

¶ While 3 site a lternatives were initially considered (2019), one site was screened out due to 

botanical sensitivity and the other from an operational perspective.  The 2022 botanical impact 

assessment therefore focussed on the Option 2 site (erroneously referred to by th e specialist as 

Alternative 3, however this has no material implication).  

¶ There is a single vegetation type in the Lactalis study area, namely Breede Shale Renosterveld 

(Endangered).   

¶ There is no natural vegetation remaining in the footprint of the WWTW a nd most of the road and 

service trench routing due to past transformation (disused dam, ploughing, agriculture, road 

infrastructure, etc.).  

¶ There is no evidence of recolonisation of natural vegetation in the ploughed lands that have 

now been left fallow for some years.  

¶ A portion (approximately 80 m) of the of the road and service trench infrastructure intersects 

with a small patch of extremely degraded and disturbed (but not ploughed) Breede Shale 

Renosterveld, west of the R317.   

¶ Owing to the high ly disturbed condition of most of the Lactalis study area, no plants species of 

conservation concern (SCC) were recorded.  

¶ The direct loss of the vegetation intersecting with the road and service trench footprint and the 

cumulative loss of the Endangered ve getation type was considered to be Very Low negative 

post the little mitigation that is possible in this instance.  

¶ Overall, the specialist concluded that the impacts are acceptable and that it is degraded sites 

such as the preferred site alternative that should be considered for infrastructure development.  

Approval of the development is therefore supported by the botanist.  

 

GEOHYDROLOGICAL IMPACT ASSESSMENT 

 

¶ The groundwater quality in the monitoring boreholes, hydro -census boreholes, effl uent dam and 

seepage ponds are of poor to dangerous quality according to drinking water limits for 

conductivity, total dissolved solids, sodium and chloride concentrations.  

¶ No boreholes, registered and unregistered, within a 1km radius of the site are used  for drinking 

water.  

¶ Over irrigation is a concern, with excessive volumes of effluent currently irrigated resulting in a 

perched water table and ponding.  



EXECUTIVE SUMMARY: PROPOSED WASTEWATER TREATMENT FACILITY AND ASSOCIATED INFRASTRUCTURE ON REMAINDER OF 

FARM NO. 695, BONNIEVALE, WESTERN CAPE 

¶ During the construction phase of the WWTW, associated infrastructure and emergency 

detention dam, leak age from the proposed construction represents a minor risk of 

contamination. Reduced natural infiltration and recharge due to the construction footprint is 

considered to be a minor risk of very low impact.  

¶ While leakage of treated effluent would improve th e natural groundwater quality in some 

aspects, the untreated effluent is likely to have a detrimental effect. This is considered to be a 

minor risk of very low impact.  

¶ The quality of the effluent in the seepage ponds and effluent storage dam is classified as very 

high risk in terms of sodium absorption and very high risk in terms of salinity hazard. This means 

that the current effluent stored is not suitable for irrigation.  

¶ The proposed WWTW will result in the production of improved effluent quality.  

¶ The risk of exposure to groundwater is low as the groundwater is not used as a source of water 

in the area.  

¶ Impacts can be reduced to acceptable levels.  

 

ARCHAEOLOGICAL & PALEONTOLOGICAL ASSESSMENT 

 

¶ The geology was found to not be favourable for the manufacture of stone artefacts.  An equid 

radius was uncovered during the geotechnical testing at the Option 2 WWTW site (identified 

from photographs by Dr Teresa Steele). The bone is not mineralised and, from its colour, must 

have been enclosed by soil.  It did not appear to be associated with anything else and there 

was no way to tell if it was archaeological or not.  On its own it is assumed to be of no 

significance.   

¶ No significant impacts are expected  on archaeological resources.  

¶ The SAHRIS Palaeo-sensitivity map shows the site as being of potentially very high 

palaeontological sensitivity. For this reason, and because the surface rocks on site did not look 

promising from a palaeontological point of vi ew, a desktop study was commissioned in order 

to determine whether this was a significant issue or not. Dr John Almond notes that the 

underlying rocks are potentially fossiliferous but that weathering and tectonism often 

compromise fossil preservation. Fro m the many photographs provided to him, he saw no 

reason for concern, at least at the surface, although evidence for tectonic deformation was 

largely absent.  

 

SOCIO-ECONOMIC  

 

The Lactalis factory is major employer in this area with approximately 1 000+ people directly and 

indirectly.  The construction of the WWTP will allow the factory to continue with its current scale of 

operations.  The cleaned water from this WWTP will be used to continue farming on the existing farms 

which will enhance economic activity in the region.  

 

This WWTP will require regular maintenance, and this will be done by small local contractors in the 

region.  This in turn will result in some contribution to the economy.  

 

 

ALTERNATIVES 
Three site / location alternatives were considered in the 2019 study.  It was found that the Option 2 site 

location is a good site as it has been placed an acceptable buffer distance from the sensitive 

receptors (300m from Uitsig community and approximately 700m from B onnievale Winery & adjacent 

small holding).  This option would therefore not result in an unacceptable visual impact.  In addition, 

itõs in the òtroughó / òvalleyó of two adjacent hills further reducing the visual impact.  The site location 

for Option 2 WW TW & associated infrastructure is in an area that used to be an effluent dam site 

historically and has been mostly disturbed / transformed already.  The WWTW is needed and desired 

at this location because it will have a low impact to aquatic and terrestria l biodiversity, low visual 

impact, low nuisance impact (odours) and overall low environmental impact given the proposed 

location and buffer area from sensitive receptors.  Site / location Options 1 and 3 were disregarded 



EXECUTIVE SUMMARY: PROPOSED WASTEWATER TREATMENT FACILITY AND ASSOCIATED INFRASTRUCTURE ON REMAINDER OF 

FARM NO. 695, BONNIEVALE, WESTERN CAPE 

(screened out) and is therefore not  further presented as a comparative assessment in this BAR.   

 

In terms of technology alternatives, three aerobic and one anaerobic option were considered for 

treatment of the effluent.  Technology alternative Option A1 (CAS treatment) is preferred and the  only 

feasible and reasonable option.  CAS is the most commonly used in approximately 250 Lactalis Dairy 

farms around the world. CAS is flexible, robust and cost -effective.  Operational and maintenance costs 

are expected to be lower than the other options investigated.  This technology is the only reasonable 

and feasible option due to influent and effluent, operational / maintenance and cost considerations. 

The difference in costs to build and costs to operate are in the order of millions and therefore CAS is 

the only feasible and reasonable option available to Lactalis SA.  It is a flexible and robust system that 

works well for dairy industries around the world.  

 

No further layout, operational or other alternatives were revealed in the investigation.  
 

Should the status quo remain and the WWTW not be constructed  (no -go alternative):  

- Significant socio -economic impacts are likely to occur as downscaling and related job losses 

at the Lactalis factory may be prudent due to required decrease i n production to reduce 

effluent volumes generated.   

- There is a significant high risk of water pollution (detrimental) should the effluent dam banks 

burst and should additional untreated effluent be discharged into the Breede River.   

- The degradation of wa ter quality in the riverine and wetland habitat of the Soutpans Tributary 

will continue.  

- Degradation and continuation of g roundwater  and soil pollution , air quality (odours) and 

nuisance impacts that are currently occurring and would continue to occur should the WWTW 

not be constructed as a result of the current poor quality of effluent being irrigated.  

Therefore, the no -go option is not deemed reasonabl e or feasible.  
 

IMPACT SUMMARY 
 

DESIGN / CONSTRUCTION PHASE IMPACTS 

Preferred Option 2 site 

location and CAS 

technology alternative  

No-Go Alternative  

No 

Mitigation  

With 

Mitigation  

No 

Mitigation  

With 

Mitigation  

Air Quality Impacts - Dust Low -

Medium 

Negative  

Low Negative  N/a  N/a  

Visual Impact  Low ð 

Medium 

Negative  

Low Negative  N/a  N/a  

Archaeological / Palaeontological Impact  Low 

Negative  

Low Negative  N/a  N/a  

Botanical ð Loss of endangered Breede Shale 

Renosterveld  

Low 

Negative  

Very Low 

Negative  

N/a  N/a  

Freshwater impact: Loss of dam and artificial 

drainage  

Low 

Negative  

Low Negative  N/a  N/a  

Freshwater impact: Buffer encroachment into 

Breede River  

Medium 

Negative  

Low-Medium 

Negative  

N/a  N/a  

Freshwater impact: Alteration and loss of 

riparian habitat along Breede River through 

construction of new outlet point for discharge 

of treated effluent  

Medium 

Negative  

Low Negative  N/a  N/a  

Freshwater impact: Physical destruction and / 

or damage to river corridors as a result of 

construction related activities  

Low - 

Medium 

Negative  

Very Low 

Negative  

N/a  N/a  

Freshwater impact: Accumulation of sediment 

in watercourses, as a result of unmanaged 

Low - 

Medium 

Very Low 

Negative  

N/a  N/a  



EXECUTIVE SUMMARY: PROPOSED WASTEWATER TREATMENT FACILITY AND ASSOCIATED INFRASTRUCTURE ON REMAINDER OF 

FARM NO. 695, BONNIEVALE, WESTERN CAPE 

runoff from land that is disturbed during 

construction  

Negative  

Freshwater impact: Pollution of watercourses, 

as a result of conta minated runoff from 

construction areas  

Low - 

Medium 

Negative  

Very Low 

Negative  

N/a  N/a  

Freshwater impact: Contamination of soils and 

underlying sub -surface water through 

infiltration of construction related pollutants.  

Low - 

Medium 

Negative  

Very Low 

Negative  

N/a  N/a  

Freshwater impact: Increased disturbance to 

aquatic and semi -aquatic fauna  

Low 

Negative  

Very Low 

Negative  

N/a  N/a  

Noise and vibration nuisance impacts  Low 

negative  

Very Low 

Negative  

N/a  N/a  

Traffic and Safety Impacts  Low 
negative  

Low negative  N/a  N/a  

Soil and Groundwater contamination  Low-

Medium 

Negative  

Low Negative  N/a  N/a  

Groundwater impact form surface runoff  Very Low 

Negative  

Very Low 

Negative  

N/a  N/a  

Socio -economic impact  Medium 

Positive 

Medium 

Positive 

N/a  N/a  

OPERATIONAL PHASE IMPACTS 

Alternative 1 (Cultivation of 

18.5 ha ð PREFERRED) 

No-Go Alternative  

No 

Mitigation  

With 

Mitigation  

No 

Mitigation  

With 

Mitigation  

Air Quality Impacts ð Odour  Medium 

Negative  

Low Negative  High 

Negative  

High 

Negative  

Noise Impacts  Low 

Negative  

Low Negative  N/a  N/a  

Freshwater Impact (WWTW and infrastructure): 

Increase in the volume and velocity of 

stormwater runoff from the WWTW site, which 

could affect the hydrological functioning of 

nearby watercourses  

Low 

Negative  

Very Low 

Negative  

N/a  N/a  

Freshwater impact (WWTW and infrastructure): 

Pollution of nearby watercourses through 

runoff of potentially polluted stormwater from 

the WWTW site 

Medium 

Negative  

Low - Medium 

Negative  

N/a  N/a  

Freshwater impact (WWTW and infrastructure): 

Pollution of watercourses as a result of 

leakages from wastewater pipelines or 

pumpstations  

High 

Negative  

Low Negative  N/a  N/a  

Freshwater impact (WWTW and infrastructure): 

Localised alteration of the hydrology of the 

Breede River at and downstream of the new 
effluent discharge point.  

Medium 

Negative  

Low - Medium 

Negative  

N/a  N/a  

Freshwater impact (WWTW and infrastructure): 

Pollution of the Breede River through input of 

treated wastewater effluent at the new 
discharge point.  

High 

Negative  

Medium 

Negative  

N/a  N/a  

Freshwater impact (continued irrigation with 

treated wastewater): Transformation of non -

perennial drainage lines flowing down the 
slopes of the irrigation area.  

Medium 

Negative  

Medium 

Negative  

High 

Negative  

High 

Negative  

Freshwater impact (continued irrigation with 

treated wastewater): Loss and transformation 

of aquatic habitat through the establishment 
and operation of irrigation dams in 

watercourses  

Medium ð 

High 

Negative  

Medium 

Negative  

High 

Negative  

High 

Negative  

Freshwater impact (continued irrigation with 
treated wastewater): Alteration of the flow 

regime of the Soutpans Tributary as a result of 

High ( -) Medium 
Negative  

High 
Negative  

High 
Negative  



EXECUTIVE SUMMARY: PROPOSED WASTEWATER TREATMENT FACILITY AND ASSOCIATED INFRASTRUCTURE ON REMAINDER OF 

FARM NO. 695, BONNIEVALE, WESTERN CAPE 

the dams and irrigation return flows  

Freshwater impact (continued irrigation with 

treated wastewater): Pollution of the Soutpans 

Tributary, possibly extending into the main 

Soutpansrivier watercourse during periods of 

higher flow  

High ( -) Medium ð 

High Negative  

High 

Negative  

High 

Negative  

Visual Impact  Low ð 

Medium 

Negative  

Low ð 

Medium 

Negative  

N/a  N/a  

Socio -economic impact  High 

Positive 

High Positive  N/a  N/a  

 

 

KEY FINDINGS, CONCLUSIONS AND RECOMMENDATIONS 
The key findings of the Environmental Impact Assessment are as follows:  

 

¶ Based on the 2019 study, site Options 1 and 3 were screened out due to botanical sensitivity and 

proximity to sensitive receptors.  Site option 2 was deemed most appropriate, and therefore taken 

forward for assessment in this application.  

¶ From a social perspective, the visual, odour and noise impacts are anticipated to be at 

acceptable levels.  Odour is expected to be improved compared to the current olfactory 

conditions associated with the irrigation of effluent.  

¶ No impacts are expected to occur on heri tage, archaeological or palaeontological resources.  

HWC concurred with this determination.  

¶ While there will be a small loss of highly degraded Breede Shale Renosterveld, an Endangered 

vegetation type, the related impact is rated to have very low negative significance if the natural 

vegetation along the pipeline route is restored post installation.  

¶ The facility has the potential to alter groundwater quality, however, the specialist indicated that 

the significance is very low in this regard.  

¶ The most notable  effect of the proposal will be the impacts on freshwater resources.  A thorough 

specialist study was undertaken, and several freshwater impacts were identified.  Where possible, 

rigorous management and mitigation measures (including buffers) were proposed  to reduce the 

potential of the impacts occurring and/or limit the significance of impacts to acceptable levels of 

change.  On balance, the specialist concluded that the facility and proposal is appropriate / 

acceptable, provided full implementation of the  mitigation and recommendations.  

¶ The NO-GO alternative, assumes the status quo, which assumes that the WWTW will not be built 

and that untreated, poor quality effluent will continue to be stored and irrigated, impacting on the 

surrounding communities (odou r, nuisance) as well as biophysical aspects (soil, groundwater and 

freshwater ecosystems).  

¶ At present, the status quo is unacceptable.  Treatment of the effluent is unavoidable and it is 

therefore a necessity that the WWTW be built to reduce the significan ce of impacts.  

¶ Should the WWTW not be built (NO -GO), the DEA&DP / BGCMA / DWS may issue a Directive to 

Lactalis to stop operation. This would have a detrimental socio -economic impact given the 

hundreds of people who are dependent on the operating of the bu siness.  It is therefore not 

recommended that the plant be shut down but rather that the WWTW be allowed with mitigation 

measures to control environmental impacts.  

¶ Overall, the investigation and assessment did not reveal any fatal flaws associated with the  

proposal.  The conclusion of this EIA is that the WWTW should be built and become operational as 

quickly as possible so that the facility may operate in accordance with their existing Water Use 

License and limit their operational impact on the environment . 

 
The preferred alternative with proposed mitigation presents responsible development of critical 

infrastructure.  Therefore, the EAP recommends approval of the development (with Option 2 site 

location and CAS technology alternative), subject to the follo wing conditions : 

¶ Compliance with the EMPr  

¶ Compliance with all specialist mitigation and recommendations  



EXECUTIVE SUMMARY: PROPOSED WASTEWATER TREATMENT FACILITY AND ASSOCIATED INFRASTRUCTURE ON REMAINDER OF 

FARM NO. 695, BONNIEVALE, WESTERN CAPE 

¶ Compliance with all additional mitigation contained in this BAR  

¶ Compliance to the Water Use Licence conditions  

¶ Duty of care principle must be observed at all times  

¶ The pipeline route must be carefully surveyed and pegged out to ensure that the services trench 

remain within the road reserve and on Lactalis land and prevent encroachment into neighbouring 

properties.  

 

In this recommendation, the EAP is also guided by the Water Use Licence that has already been issued 

for the development and operations, suggesting that the water authorities deemed the proposal to 

be acceptable.  

 

A final recommendation (not condition of approval):  

¶ To reduce the amount of effluent discharged to the Breede River, it is recommended that additional 

use of treated effluent for irrigation be investigated.   Should feasible alternatives be identified, it will 

be subject to amendments of the WUL.  

 



 

DOCUMENT DETAILS 

Document Title:  Final Basic Assessment Report for the Proposed Wastewater Treatment Facility 

and Associated Infrastructure  on  Remainder of Farm No. 695 Bonnievale, 

Western Cape  

Applicant:  Lactalis (Pty) Ltd  

Ms. Connie Fagan ( Executive: Legal, Compliance, Risk, Sustainability, 

Company Secretary and Director ) 

Document Author:  Ms. Ingrid Eggert  (main author and lead EAP)  Reg. EAP. 2019/805 

Mr. Barry Wiesner  

Amathemba Environmental Management Consulting CC  

Author Signature:  

 

Document Status:  Final Basic Assessment Report  

Competent Authority:  Department of Environmental Affairs and Development Planning (DEA&DP) : 

Development Management  

DEA&DP Reference Number:  16/3/3/1/B1/4/1054/22  

Assigned Case Officer:  Mr Dõmitri Matthews 

 

Conditions relating to this document 
The findings, results, observations, conclusions and recommendations given in this document are based on the authorôs best scientific 

and professional knowledge as well as available information.  Amathemba Environmental Management Consulting CC and its staff 
reserve the right to modify aspects of the report including the recommendations if and when new information may become available 

from ongoing research or further work in this field, or pertaining to this development. 
This document must not be altered or added to without the prior written consent of the author. This also refers to electronic copies of 

this report which are supplied for the purposes of inclusion as part of other reports, including main reports. Similarly, any 
recommendations, statements or conclusions drawn from or based on this document must make reference to this document. If these 

form part of a main report relating to this development, this document must be included in its entirety as an appendix or separate 
section to the main report. 

 

Statement of Independence 
Amathemba Environmental Management Consulting CC and Ingrid Eggert as the individual EAP were appointed to compile this 

document. Neither Amathemba Environmental Management Consulting CC nor Ingrid Eggert has any material present or contingent 
interest in the outcome of this document, nor do they have any pecuniary or other interest that could be reasonably regarded as being 
capable of affecting their independence.  Amathemba Environmental Management Consulting CC and Ingrid Eggert have no beneficial 

interest in the outcome of the information contained herein which is capable of affecting its independence. 
 

Disclaimer 
The opinions expressed in this document have been based on the information supplied to Amathemba Environmental Management 

Consulting CC by the Proponent or their appointed consultants. Amathemba Environmental Management Consulting CC has 
exercised all due care in reviewing the supplied information, but conclusions from the review are reliant on the accuracy and 

completeness of the supplied data. Amathemba Environmental Management Consulting CC does not accept responsibility for any 
errors or omissions in the supplied information and does not accept any consequential liability arising from commercial decisions or 

actions resulting from them. Opinions presented in this document apply to the site conditions and features as they existed at the time 
of Amathemba Environmental Management Consultingôs investigations, and those reasonably foreseeable. These opinions do not 
necessarily apply to conditions and features that may arise after the date of this document, about which Amathemba Environmental 

Management Consulting CC had no prior knowledge nor had the opportunity to evaluate. 

 
 
 
 
 
 
 



 

QUICK REFERENCE CHECKLIST: CONTENT REQUIREMENTS FOR BASIC ASSESSMENT REPORTS AS 
PER APPENDIX 1 OF GN R982 OF 04 DECEMBER 2014  

NO. REQUIREMENTS: INCLUDED 

IN REPORT: 

SECTION 

REFERENCE 

a  Details of the EAP who prepared the report, including the expertise of the EAP, 

and curriculum vitae.  

V Preamble  

Appendix L 

b  The location of the activity, including the 21 digit  Surveyor General code of 

each cadastral land parcel, the physical address and farm name of the activity, 

the coordinates of the boundary of the property or properties  

V Section B 

Appendix A  

c  A plan which locates the proposed activity or activities applied for as well as 

associated structures and infrastructure at an appropriate scale; or, if it is on 

land where the property has not been defined, the coordinates within which the 

activity is to be undertaken;  

V Appendix A  

 

d  A description  of the scope of the proposed activity, including a description of 

the activities to be undertaken and associated structures and infrastructure as 

well as including all listed and specified activities triggered and being applied 

for.  

V  

Section B 

e A description of the policy and legislative context within which the 

development is proposed including an identification and description of 

compliance to all legislation, policies, plans, guidelines, spatial tools, municipal 

development planning frameworks, and instruments that are applicable to this 

activity and have been considered in the preparation of the report  

V  

Section C  

f A motivation for the need and desirability for the proposed development 

including the need and desirability of the activity in the context of the preferred 

location  

V  

Section E 

g A motivation for the preferred site, activity and all alternatives  V  

Section B 

Section H 

h(i) A full description of the process followed to reach the proposed preferred 

alternative within the site, including details of all the alternatives considered  

V Section H 

(ii) Details of the public participation process undertaken in terms of regulation 41 

of the Regulations, including copies of the supporting documents and inputs  

V Section F and  

Appendix F 

(iii) Summary of the issues raised by interested and affected parties, and an 

indication of the manner in which  the issues were incorporated, or the reasons 

for not including them  

V Section F and  

Appendix F 

(iv) The environmental attributes associated with the alternatives focusing on the 

geographical, physical, biological, social, economic, heritage and cultural 

aspects  

V Section G 

(v) The impacts and risks identified for each alternative, including the nature, 

significance, consequence, extent, duration,  and probability of the impacts, 

including the degree to which these impacts - 

(aa) can be reversed.  

(bb) may cause irreplaceable loss of resources; and  

(cc) can be avoided, managed or mitigated;  

V Section I 

(vi) The methodology used in determining and ranking the nature, significance, 

consequences, extent, duration and probability of potential environmental 

impacts and risks associated with the alternatives;  

V Section H  

(vii) Positive and negative impacts that the proposed activity and alternatives will 

have on the environment and on the community that may be affected focusing 

on the geographical, physical, biological, social, economic, heritage and 

cultural aspects.  

V Section I 

(viii) The possible mitigation measures that could be applied and level of residual risk  V Section I  

 

(ix) A full description of the process followed to reach the proposed preferred 

alternative within the site, including the outcome of the site selection matrix  

V Section H 

(x) 

(xi) 

A full description of the process followed to reach the proposed preferred 

alternative within the site, including if no alternatives, including alternative 

locations for the activity were investigated, the motivation for not considering 

such, as well as a concluding statement indicating the preferred alternatives, 

including preferred location of the activity  

V Section B 

and Section 

H 

I(i) A full description of the process and methodology used to identify, assess and 

rank the impacts the activity will impos e on the preferred location through the 

life of the activity, including a description of all environmental issues and risks 

that were identified during the environmental impact assessment process  

V Section H  



 

J An assessment of each identified potentially significant impact and risk, 

including cumulative impacts, the nature, significance, consequences, extent, 

duration, probability of the impact and risk, as well as the degree to which the 

impact and risk may cause irreplaceable loss of resources and the de gree to 

which the impact and risk can be avoided, managed or mitigated.  

V Section H 

k Where applicable, a summary of the findings and impact management 

measures identified in any specialist report  

V Section I 

l An environmental impact statement which contains a summary of the key 

findings of the environmental impact assessment and a map a t an appropriate 

scale which superimposes the proposed activity and its associated structures 

and infrastructure on the environmental sensitivities of the preferred site 

indicating any areas that should be avoided, including buffers.  It must also 

contain a summary of the positive and negative impacts and risks of the 

proposed activity and identified alternatives;   

V Section J 

Appendix A3  

m Based on the assessment, and where applicable, impact management 

measures from specialist reports, the recording of the proposed impact 

management objectives, and the impact management outcomes for the 

development for inclusion in the EMPr  

V Section I 

  

n Any aspects which were conditional to the findings of the assessment either by 

the EAP or specialist w hich are to be included as conditions of authorisation  

V Section I 

o A description of any assumptions, uncertainties, and gaps in knowledge which 

relate to the assessment and mitigation measures proposed  

V Section J 

p  A reasoned opinion as to whether the proposed activity should or should not be 

authorised, and if the opinion is that it should be authorised, any conditions that 

should be made in respect of that authorisation  

V Section J 

q  Where the proposed activity does not include operational aspects, the period 

for which the environmental authorisation is required, the date on which the 

activity will be concluded, and the post construction monitoring requirements 

finalised.  

N/a as the activity will 

have an operational 

(maintenance)  phase  

r An undertaking under oath or affirmation by the EAP in relation to the 

correctness of the information provided in the reports, the inclusion of comments 

and inputs from stakeholders and l&APs, the inclusion of inputs and 

recommendations from the specialist reports where relevant and any 

information provided by the EAP to interested and affected parties and any 

responses by the EAP to comments or inputs made by interested and affected 

parties.  

V Section K  

s Where applicable, details of any financial provisions for the rehabilitation, 

closure, and ongoing post decommissioning management of negative 

environmental impacts;  

Not Applicable  

t Any specific information that may be required by the competent authority  None required  

u Any other matters required in terms of section 24(4)(a) and (b) of the Act.  

Jurisdiction of this EIA does not fall under multiple organs of state.  

Not Applicable  

 

 

 



1 
 

 
 

 

FORM NO. BAR10/201 9 

  

 

 

 

 

BASIC ASSESSMENT REPORT  

 

THE NATIONAL ENVIRONMENTAL MANAGEMENT ACT, 1998 (ACT NO. 107 OF 1998) AND 

THE ENVIRONMENTAL IMPACT ASSESSMENT REGULATIONS. 
 

 

 

(For official use only)  

Pre-application Reference Number (if applicable):   

EIA Application  Reference Number:   

NEAS Reference Number:   

Exemption  Reference Number (if applicable):   

Date BAR received by Department:   

Date BAR received by Directorate:   

Date BAR received by Case Officer:   

 

 
GENERAL PROJECT DESCRIPTION 

 
(This must Include an overview of the  project including the Farm name / Portion/Erf number ) 

 

 

PROPOSED WASTEWATER TREATMENT FACILITY AND ASSOCIATED INFRASTRUCTURE 

ON REMAINDER OF FARM NO. 695, BONNIEVALE, WESTERN CAPE  
 

 

 

 

 

 

 

 

  



2 
 

IMPORTANT INFORMATION TO BE READ PRIOR TO COMPLETING THIS BASIC ASSESSMENT 

REPORT 
 

1. The purpose  of this template is to provide a format for the Basic Assessment report as set out in 

Appendix 1 of the National Environmental Management Act, 1998 (Act No. 107 of 1998) (òNEMAó), 

Environmental Impact Assessment (òEIAó) Regulations, 2014 (as amended)  in o rder to ultimately 

obtain Environmental Authorisation.  

 

2. The Environmental Impact Assessment (òEIAó) Regulations is defined in terms of Chapter 5 of the 

National Environmental Management Act , 19998 (Act No. 107 of 1998) (òNEMAó) hereinafter 

referred to as t he òNEMA EIA Regulationsó.  

 

3. The required information must be typed within the spaces provided in t his Basic Assessment Report 

(òBARó).  The sizes of the spaces provided are not necessarily indicative of the amount of 

information to be provided.  

 

4. All applicable sections of this BAR must be completed.  

 

5. Unless protected by law, all information contained in, and attached to this BAR, will become public 

information on receipt by the Competent Authority. If information is not submitted with this BAR 

du e to such information being protected by law, the applicant and/or E nvironmental Assessment 

Practitioner (òEAPó) must declare such non -disclosure and provide the reasons for believing that 

the information is protected.   

 

6. This BAR is current as of November  2019. It is the responsibility of the Applicant/ EAP to ascertain 

whether subsequent versions of the BAR have been released by the Department. Visit this 

Departmentõs website at http://www.westerncape.gov.z a/eadp  to check for the latest version of 

this BAR. 

 

7. This BAR is the standard format, which must be used in all instances when preparing a BAR for Basic 

Assessment applications for an environmental authorisation in terms of the NEMA EIA Regulations 

when the Western Cape Government Department of Environmental Affairs and Development 

Planning (òDEA&DPó) is the Competent Authority. 

 

8. Unless otherwise indicated by the Department, one hard copy and one electronic copy of this 

BAR must be submitted to the Department at the postal address given below or by delivery thereof 

to the Registry Office of the Department. Reasonable access to copies of this Report must be 

provided to the relevant Organs of State for consultation purposes, which may, if so indicated by 

the Department, include providing a printed copy to a specific Organ of State.  

 

9. This BAR must be duly dated and originally signed by the Applicant, EAP (if applicable) and 

Specialist(s) and must be submitted to the Department  at the details provided below.  
 

10. The Departmentõs latest Circular s pertaining to the òOne Environmental Management Systemó 

and the EIA Regulations , any subsequent Circulars, and guidelines  must be taken into account  

when completing this  BAR.  

 

11. Should a water use licence application be required in terms of the National Water Act, 1998 (Act 

No. 36 of 1998) (òNWAó), the òOne Environmental Systemó is applicable, specifically in terms of the 

synchronisation of the consideration of the application in terms of the NEMA and the NWA. Refer 

to this Departmentõs Circular EADP 0028/2014: One Environmental Management System. 

 

12. Where Section 38 of the National Heritage Resources Act, 1999 (Act No. 25 of 1999)  (òNHRAó) is 

triggered, a copy of Heritage Western Capeõs final comment must be attached to the BAR. 
 

13. The Screening Tool developed by the National Department of Environmental Affairs must be used 

to generate a sc reening  report . Please use the Screening Too l link 

https://screening.environment.gov.za/screeningtool  to generate the Screening Tool Report. The 

screening tool report must be attached to this BAR.  

http://www.westerncape.gov.za/eadp
https://screening.environment.gov.za/screeningtool


3 
 

 

14. Where this Department is also identified as the Licencing Authority to decide on applications under 

the National Environmental Management: Air Quality Act (Act No. 29 of 2004) (ôNEM:AQAó), the 

submission of the Report must also be made as follows, for -  

Waste Management Li cence Applications, this report must also (i.e., another hard copy and 

electronic copy) be submitted for the attention of the Departmentõs Waste Management 

Directorate ( Tel: 021-483-2728/2705 and Fa x: 021-483-4425) at the same postal address as the Cape 

Town Office.  

 

Atmospheric Emissions Licence A pplications, this report must also be (i.e., another hard copy and 

electronic copy) submitted for the attention of the Licensing Authority or this Departmentõs Air 

Quality Management Director ate (Tel: 021 483 2888 and Fax: 021 483 4368) at the same postal 

address as the Cape Town Office.  

 

DEPARTMENTAL DETAILS 
 

 

 

CAPE TOWN OFFICE: REGION 1 and REGION 2 

 

(Region 1: City of Cape Town,  West Coast District ) 

(Region 2: Ca pe Winelands District & Overberg District)  

 

GEORGE OFFICE: REGION 3 

 

(Central Karoo District & Garden Route  District)  

BAR must be sent to the following details:  

 

Western Cape Government  

Department of Environmental Affairs and Development 

Planning  

Attention: Directorate: Development Management (Region 

1 or 2) 

Private Bag X 9086  

Cape Town,  

8000  

 

Registry Office  

1st Floor Utilitas Building  

1 Dorp Street,  

Cape Town  

 

Queries should be directed to the Directorate: 

Development Management (Region 1  and 2 ) at:  

Tel: (021) 483-5829   

Fax (021) 483-4372 

BAR must be sent to the following details:  

 

Western Cape Government  

Department of Environmental Affairs and Development 

Planning  

Attention: Directorate: Development Management (Region 

3) 

Private Bag X 6509  

Ge orge,  

6530 

 

Registry Office  

4th Floor, York Park Building  

93 York Street  

George  

 

Queries should be directed to the Directorate: 

Development Management (Region 3) at:  

Tel: (044) 805-8600   

Fax (044) 805 8650 
 

  



4 
 

TABLE OF CONTENTS 
SECTION A: ADMINISTRATIVE DETAILS ................................................................................................... 9 

SECTION B: CONFIRMATION OF SPECIFIC PROJECT DETAILS AS INLCUDED IN THE APPLICATION FORM

  ......................................................................................................................................... 10 

SECTION C: LEGISLATION/POLICIES AND/OR GUIDELINES/PROTOCOLS ........................................... 17 

SECTION D: APPLICABLE LISTED ACTIVITIES ......................................................................................... 20 

SECTION E: PLANNING CONTEXT AND NEED AND DESIRABILITY ....................................................... 22 

SECTION F: PUBLIC PARTICIPATION .................................................................................................... 27 

SECTION G: DESCRIPTION OF THE RECEIVING ENVIRONMENT ........................................................... 31 

SECTION H: ALTERNATIVES, METHODOLOGY AND ASSESSMENT OF ALTERNATIVES .......................... 38 

SECTION I: FINDINGS, IMPACT MANAGEMENT AND MITIGATION MEASURES .................................. 72 

SECTION J: GENERAL .......................................................................................................................... 78 

SECTION K: DECLARATIONS ................................................................................................................ 84 

 

MAPS 

Provide a location map (see below) as Appendix A 1 to this BAR that shows the location of the proposed development and 

associated structures and infrastructure on the property.  

Locality Map:  The scale of the locality map must be at least 1:50 000.  

For linear activities or development proposals of more than 25 kilometres, a smaller scale e.g., 1:250 000 

can be used. The scale must be indicated on the map.  

The map must indicate the following:  

Å an accurate indication of the project site position as well as the positions of the alternative sites, if 

any;  

Å road names or numbers of all the major roads as well as the roads that provide access to the site(s)  

Å a north arrow;  

Å a legend; and  

Å a line ar scale.  

 

For ocean based or aquatic activity, the coordinates must be provided within which the activity is to 

be undertaken and a map at an appropriate scale clearly indicating the area within which the activity 

is to be undertaken.  

 

Where comment from the Western Cape Government: Transport and Public Works is required, a map 

illustrating the properties (owned by the Western Cape Government: Transport and Public Works) that 

will be affected by the proposed development must be included in the Report.  

 

Provide a detailed site development plan / site map (see below) as Appendix B 1 to this BAR; and if applicable, all alternative 

properties and locations.   

Site Plan: Detailed site development plan(s) must be prepared for each alternative site or alternati ve activity. The 

site plans must contain or conform to the following:  

¶ The detailed site plan must preferably be at a scale of 1:500 or at an appropriate scale.  The scale 

must be clearly indicated on the plan, preferably together with a linear scale.  

¶ The property boundaries and numbers of all the properties within 50m of the  site must be indicated 

on the site plan.  

¶ On land where the property has not been defined, the co -ordinates of the area in which the 

proposed activity or development is proposed must be provided.  

¶ The current land use (not zoning) as well as the land use z oning of each of the adjoining properties 

must be  clearly  indicated on the site plan.  

¶ The position of each component of the proposed activity or development as well as any other 

structures on the site must be indicated on the site plan.  

¶ Services, including electricity supply cables (indicate aboveground or underground), water supply 

pipelines, boreholes, sewage pipelines, storm water infrastructure and access roads that will form 

part of the proposed development must  be clearly indicated on the site plan.  

¶ Servitudes and an indication of the purpose of each servitude must be indicated on the site plan.  

¶ Sensitive environmental elements within 100m of the site must be included on the site plan, 

including (but not limited to):  

o Watercourses / R ivers / Wetlands  

o Flood lines ( i.e.,  1:100 year, 1:50 year and 1:10 year where applicable);  

o Coastal Risk Zones as delineated for the Western Cape by th e Department  of Environmental 

Affairs and Development Planning (òDEA&DPó): 

o Ridges;  

o Cultural and historica l features /landscapes ; 

o Areas with indigenous vegetation (even if degraded or infested with alien species).  



5 
 

¶ Whenever the slope of the site exceeds 1:10, a contour map of the site must be submitted.  

¶ North arrow  

 

A map/site plan must also be provided at an appropriate scale, which superimposes the proposed 

development and its associated structures and infrastructure on the environmental sensitivities of the 

preferred and alternative sites indicating any areas that should be avoided, including buffer areas.  

Site photographs  Colour photographs of the site that shows the overall condition of the site and its surroundings (taken 

on the site and taken from outside the site) with a description of each photograph.  The vantage points 

from which the photographs were  taken must be indicated on the site plan, or locality plan as 

applicable. If available, please also provide a recent aerial photograph.  Photographs must be 

attached to this BAR as Appendix C .  The aerial photograph(s) should be supplemented with addition al 

photographs of relevant features on the site. Date of photographs must be included. Please note that 

the above requirements must be duplicated for all alternative sites.  

 

Biodiversity 

Overlay Map:  

A map of the relevant biodiversity information  and  conditions must be provided as an overlay map on 

the property/site plan . The Map must be attached to this BAR as Appendix D . 

 

Linear activities 

or development 

and multiple 

properties  

GPS co-ordinates must be provided in degrees , minutes  and seconds using the Hartebeeshoek 94 

WGS84 co -ordinate system.  

Where numerous properties/sites are involved (linear activities) you must attach a list of the Farm 

Name(s)/Portion(s)/Erf number(s) to this BAR as an Appendix.  

For linear activities  that are longer than 500m, please provide a map with the co -ordinates taken every 

100m along the route to this BAR as Appendix A3 .  

 

ACRONYMS 
BAR:  Basic Assessment Report  

BGCMA : Breede Gouritz Catchment Management Agency  

BOD: biochemical oxygen demand  

CAS: Conventional Activated Sludge  

CBA: Critical Biodiversity Area  

CMAS: Complete Mix Activated Sludge  

DAF Dissolved Air Flotation  

DEA: National Department of Environmental Affairs  

DEA& DP: Department of Environmental Affairs and Development Planning  

DWS Department of Water and Sanitation  

DoA:  Department of Ag riculture  

EAP: Environmental Assessment Practitioner  

ECO: Environmental Control Officer  

EIA Environmental Impact Assessment  

EMPr:  Environmental Management Programme  

ESA: Ecological Support Area  

GA:  General Authorisation  

HWC: Heritage Western Cape  

IRIS Integrated Regulatory Information System  

I&APs: Interested and Affected Parties  

IDP Integrated Development Plan  

MBBR: Mixed Bed Bioreactor  

MBR Membrane Bio Reactor  

NEMA National Environmental Management Act, 1998 (Act No. 107 of 1998)  

NEM:AQA:  National Environmental Management: Air Quality Act, 2004 (Act No. 39 of 2004)  

NEM:ICMA:  National Environmental Management: Integrated Coastal Management Act, 2008 (Act 

No. 24 of 2008)  

NEM:WA: National Environmental Management: Waste Act, 2008 (Act No. 59 of 2008)  

NFEPA: National Freshwater Ecosystem Protection Assessment  

NHRA: National Heritage Resources Act, 1999 (Act No. 25 of 1999)  

NSBA: National Spatial Biodiversity Assessment  

PPP: Public Participation Process  

PSDF: Spatial Development Framework  

SCC: species of conservation concern  

TOR: Terms of Reference  

VSD: variable speed drives  

WCBSP:  Western Cape Biodiversity Spatial Plan  

WCG:  Western Cape Government  

WULA: Water Use License Application  

WWTW: Wastewater Treatment Works  

 



6 
 

ATTACHMENTS 
Note : The Appendices must be attached to the BAR as per the list below. Please use a P (tick ) or a  x (cross) to 

indicate whether the Appendix is attached to the BAR.  

 
The following checklist of attachments must be completed.  

 

APPENDIX 
P (Tick) or 

x (cross)  

Appendix A:  

Maps  

Appendix A1:  Locality Map (s) P 

Appendix A2:  

Coastal Risk Zones as delineated in terms of 

ICMA for the Western Cape by the Department 

of Environmental Affairs and Development 

Planning  

N/A  

Appendix A3:  
Map with the GPS co -ordinates for linear 

activities  
P 

Appendix B:  

Development Area Plan  & WWTW Process Flow  

Appendix B1:  Development Area Plan  P 

Appendix B2:  WWTW Process Flow Diagram  P 

 Appendix B3:  
Development superimpose d on environmental 

sensitivities and buffers  
P 

Appendix C:  Photographs  P 

Appendix D:  Biodiversity overlay map  P 

Appendix E:  

Permit(s) / license(s) / exemption notice, agreements, comments from State 

Department/Organs of state and service letters from the municipality.  

Appendix E1:  Final comment/ROD from HWC  P 

Appendix E2:  Copy of comment from Cape Nature  P 

Appendix E3:  

(a)  

Final Comment from the DWS ð Existing 

Water Use Licence (effluent storage & 

irrigate)  

P 

(b)  
Comment from the DWS/BGMCA on this 

BAR 
P 

Appendix E4:  Comment from the DEA: Oceans and Coast  

N/A  

Appendix E5:  Comment from the DAFF  N/A  

Appendix E6:  
Comment from WCG: Transport and Public 

Works 
P 

Appendix E7:  Comment from WCG: DoA  P 

Appendix E8:  Comment from WCG: DHS  

N/A  



7 
 

Appendix E9:  Comment from WCG: DoH  
Non 

received  

Appendix E10:  
Comment from DEA&DP: Pollution 

Management  
P 

Appendix E11:  Comment from DEA&DP: Waste Management  
Non 

received  

Appendix E12:  Comment from DEA&DP: Biodiversity N/A  

Appendix E13:  Comment from DEA&DP: Air Quality  
Non 

received  

Appendix E14:  
Comment from DEA&DP: Coastal 

Management  

N/A  

Appendix E15:  
Comment from the competent  authority  

(Development Management)  
P 

Appendix E16:  

Comment from Lange berg Local Municipality 

including c onfirmation of all services (water, 

electricity, sewage, solid waste management)  

P 

Appendix E17:  Comment from the District Municipality  
Non 

received  

Appendix E18:  Copy of an exemption notice  

N/A  

Appendix E19  Pre-approval for the reclamation of land  

N/A  

Appendix E20:  
Proof of agreement/TOR of the specialist 

studies conducted.  
P 

Appendix E21:  Proof of land use rights  N/A  

Appendix E22:  
Proof of public participation agreement for 

linear activities  
N/A  

Appendix F:  

Public participation information: including a copy of the register of 

I&APs, the comments and responses Report, proof of notices, 

advertisements and any other public participation information as is 

required.  

P 

Appendix G:  Specialist Report(s)  P 

 Appendix G1:  Heritage Notice of Intent to Develop  P 

 Appendix G2:  Groundwater Impact Assessment  P 

 Appendix G3:  Botanical Impact Assessment  P 

 Appendix G4:  Freshwater Impact Assessment  P 



8 
 

Appendix H:  EMPr P 

Appendix I:  Appendix I1:  Screening tool report  P 

 Appendix I2:  Site Sensitivity Verification Statement  P 

Appendix J:  The impact and risk assessment for each alternative  
Included in 

BAR 

Appendix K:  

Need and desirability for the proposed activity or development in 

terms of this Departmentõs guideline on Need and Desirability (March 

2013)/DEA Integrated Environmental Management Guideline  

P 

Appendix L:  CV of EAP P 

Appendix M:  Application Form as submitted to the Competent Authority  P 

Appendix N:  Technical Report: Geotechnical Study  P 

 

LIST OF FIGURES 

 
Figure 1: Locality of key development components in relation to the existing Lactalis Factory, the Breede River 

and the R317 (generated using Google Earth) ................................................................................................................... 12 
Figure 2: Typical service trench cross section proposed.  .................................................................................................. 12 
Figure 3: The Wastewater Treatment Process Inputs and Outputs (Source: Project Assignments Pty (Ltd) Process 

Overview Document)  .............................................................................................................................................................. 13 
Figure 4: Proposed route for the access road in relation to the WWTW and the R317  ................................................ 16 
Figure 5: Extract of 2015 Langeberg SDF showing the Lactalis and Uitsig sites as 'Existing Development' ( see red 

dashed outline)  ......................................................................................................................................................................... 23 
Figure 6: 2017 WCBSP mapped terrestrial CBA and ESA areas in relation to the proposal (McDonald, 2022)  ....... 24 
Figure 7: 2017 WCBSP mapped Aquatic CBA and ESA are as in relation to the proposal (Ollis, 2022))  .................... 25 
Figure 8: Ground -truthed watercourses associated with the study area (adapted from Ollis, 2022)  ....................... 32 
Figure 9: Ground -truthe d watercourses at irrigation area (Ollis, 2022)  ........................................................................... 33 
Figure 10: The Three Site Location Alternativ es and Associated Access Roads & Pipeline Infrastructure. Option 2 is 

the preferred location alternative.  ........................................................................................................................................ 38 
Figure 11: 50 m buffer to be maintained between the calamity dam and the Breede River riparian zone  ........... 44 
Figure 12: 100 m and 50 m buffers to be maintained around the affected wetlands in the buffer area  ................ 44 

 

LIST OF TABLES 

 
Table 1: Wastewater Characteristics Required Prior to Treatment  .................................................................................. 14 
Table 2:  Proposed Final Effluent Quality Proposed to be Discharged & Irrigated  ........................................................ 14 
Table 3: Summary of Inputs & Outputs of Proposed WWTW (Source: Project Assignments Pty (Ltd) Process Overview 

Document)  ................................................................................................................................................................................. 14 
Table 4: Summary of Site Location Alternatives Investigated  ........................................................................................... 39 
Table 5: Summary of Alternatives Investigated  ................................................................................................................... 41 
Table 6:  Methodology in determining the extent, duration, probability, significance, reversibility and cumulative 

impact of an environmental impact (to be read with impact tables below).  ............................................................. 45 

 

 

 

 

  



9 
 

NOTE:  Changes to the Draft BAR to compile this final BAR is shown in bold orange text.  
 

SECTION A: ADMINISTRATIVE DETAILS 

Highlight the Departmental 

Region in which the intended 

application will fall  

CAPE TOWN OFFICE: GEORGE OFFICE: 

 

REGION 1  

 

(City of Cape Town,  

West Coast District  

REGION 2  

 

(Cape Winelands District &  

Overberg District)  

REGION 3 

(Central Karoo District &  

Garden Route  District)  

Duplicate this section where 

there is more than one 

Proponent  

Name of Applicant/ Proponent:  

Lactalis  SA (Pty) Ltd 

Name of contact person for 

Applicant/ Proponent (if other):  

Connie Fagan ( Executive: Legal, Compliance, Risk, Sustainability, Company 

Secretary and Director  of Lactalis South )  
Company/ Trading 

name/State 

Department/Organ of State:  

Lactalis  SA (Pty) Ltd 

Company Registration 

Number:  
1995/002768/07  

Postal address:  
Lactalis  SA (Pty) Ltd 

Strand Road  

 Stellenbosch  Postal code:  7600 

Telephone:  021 809 1400 Cell:   083 386 6105 

E-mail:  connie.fagan@lactalis .co.za  Fax: 021 886 6939 

Company of EAP:  Amathemba Environmental Management Consulting CC  

EAP name:  Ingrid Eggert  

Postal address:  PO Box 3420 

 Tygervalley  Postal code: 7536 

Telephone:  - Cell:   083 278 7107 

E-mail:  ingrid@inclover.co.za  Fax:  0865526764 

 Qualifications:  
BA Environmental Management (UNISA)  

BSc Honours Environmental Management (UNISA) - in process  

EAPASA registration no:  
EAPASA registration: 2019/805  

IAIAsa member: 2874  
Duplicate this section where 

there is more than one 

landowner  

Name of landowner:  

As per applicant  

Name of contact person for 

landowner (if other):  
 

Postal address:   

 

Telephone:  

E-mail:  

 Postal code:   

(      ) Cell:   

 Fax: (   ) 

Name of Person in control of 

the land:  

Name of contact person for 

person in control of the land:  

Postal address:  

As per applicant  

 

 

  Postal code:   

Telephone:  (      ) Cell:   

E-mail:   Fax: (      ) 

Duplicate this section where 

there is more than one 

Municipal Jurisdiction  

Municipality in whose area of 

jurisdiction the proposed 

activity will fall:  

Langeberg Local Municipality  

Contact person:  
Mr Asa de Klerk (Municipal Manager)  

Mr J.V. Brand (Town Planning)  

Postal address:  Private Bag x2  

 Ashton  Ashton  

Telephone  023 626 8200 023 626 8200 

E-mail:  
mm@langeberg.gov.za  

MJohnson@langeberg.gov.za  

mm@langeberg.gov.za  

MJohnson@langeberg.gov.za  

mailto:connie.fagan@lactalis%20.co.za
mailto:ingrid@inclover.co.za
mailto:mm@langeberg.gov.za
mailto:mm@langeberg.gov.za


10 
 

 

SECTION B: CONFIRMATION OF SPECIFIC PROJECT DETAILS AS INLCUDED IN THE 

APPLICATION FORM 
  

1.  Is the proposed development (please tick):  New  a Expansion   

2.  Is the proposed site(s) a brownfield of greenfield site? Please explain.  

The majority of the preferred development area (Option 2) constitutes a brownfield site given the existing 

development/ disturbance including  a  disused  effluent storage dam , road and  ploughed furrows with irrigated 

cultivation  /  pasture land s.  There is a small area where natural vegetation remains in place, as d etailed further 

in this report.  

3. For Linear  activities or developments  

3.1. Provide the Farm(s)/Farm Portion(s)/Erf number(s) for all route s:  

Remainder Farm 695  

R317 Provincial Road: Unknown  

3.2. Development footprint of the proposed  Linear  development  for all alternatives . 
   13 640 m² 

   1.364 ha  

Roadway: 4640 m 2 (580 m x 8 m)  

Service trench: 9000 m 2 (1500 x 6 m)  

3.3. 

Provide a description of the proposed linear components  of the development (e.g. for  roads the length, width a nd 

width of the road reserve in the case of  pipelines indicate the length and diameter)  for all alternatives . 

                 

Linear activities associated with the preferred Option 2 development proposal includes the following:  

 

- A compacted gravel access road of  approximately 580  m in length with a maximum width of 8 m. 

Allowance will be made for stormwater side  drains.   Approximately 165 m of the road comprise an existing 

gravel road.  

- An approximately  1500 m long service trench of approximately 2 m wide with additional allowance of 2 m 

on either side (6 m in total) given the non -granular nature of the subsurface materia l. The trench will house:  

o A rising main of approximately 1500 m  in length, 273 mm diameter and throughput capacity of 2500 

m 3 / day (28 ǎ/s), to carry untreated effluent from the factory to the new Wastewater Treatment Works 

(WWTW); 

o A pipeline of approximately 1500 m in length, 273 mm diameter and throughput capacity of 2500 m 3 

/ day (28 ǎ/s), to convey  treated effluent from the WWTW to the dis charge point at the Breede River 

(at the factory riverbank);  

o Electrical supply cable ( 1000kVA).  The supply will tap  off from the overhead line next to the R317 ; 

o A potable water supply pipeline  (1500 m long, 25 mm  diameter and 250ml/minute  throughput 

capacity).  

3.4. Indicate how access to the proposed route s will be obtained  for all alternatives . 

Access to the site will be off the R317 along the proposed compacted gravel access road.  The road will have a 

maximum width of 8 m wide and approximately 580 m in length (of which roughly  165 m comprise an existing 

gravel road).  The portion of the existing roadway will be widened by between 3 -4 m to meet the req uired 8 m 

total width.  Allowance will be made for stormwater side drains.  

3.5. SG Digit codes of the Farms/Farm Portions/Erf numbers for all alternatives  

- C07300000000069500000 

- R317 Provincial Road: Unknown  

3.6. 
Starting point co -ordinates for all 

alternatives  
See Appendix A3  

 

Latitude (S)  º ô ò 

Longitude (E)  º ô ò 

Middle  point co -ordinates for all alternatives  

Latitude (S)  º ô ò 

Longitude (E)  º ô ò 

End point co -ordinates for all alternatives  

Latitude (S)  º ô ò 

Longitude (E)  º ô ò 

Note: For Linear activities or developments longer than 500m, a map indicating the co -ordinates for every 100m along the route 

must be attached to this BAR as Appendix A3.  See Appendix A3  

4. OTHER developments  

4.1. 

Property size(s) of all proposed site(s): source: Cape Farm Mapper  

- Remainder Farm 695:   69.27 ha  

- R317 Provincial Road: Approximately 271 m length of the road reserve  



11 
 

4.2. Developed footprint of the existing facility and associated infrastructure (if applicable):  m 2 

4.3. 

Development footprint of the proposed development and associated infrastructure size(s) for all 

alternatives:   Footprint for the WWTW, excluding linear infrastructure (road and service 

trench) as detailed above.  

10 280 m 2 

The development footprint of the fenced in WWTW facility is approximately 10  280 m2. 

4.4. 
Provide a detailed description of the proposed development and its associated infrastructure (This must include details 

of e.g. buildings, structures, infrastructure, storage facilities, sewage/effluent treatment and holding facilities).  

Cleaning and past eurization activities at t he Lactalis (previously Pa rmalat) dairy / cheese factory off the R317 in 

Bonnievale produces industrial effluent on a daily basis.  Currently, partially treated  effluent is stored and irrigated 

on surrounding land  in accordance with requisite approvals.  An increase in production at this facility however 

warrants a dedicated Wastewater Treatment Works (WWTW)  to improve the quality of the effluent prior to 

irrigat ion or discharge.  

 

Application is therefore being made for the following:  

 

A Wastewater Treatment Works with the capacity to treat a maximum of 2 500m 3 of waste effluent per day  with 

a development footprint of approximately  10 277.84m2.  The WWTW comprises of the following:  

¶ Inlet Channel and screens to remove course material .  Two skips are proposed to temporarily store 

coarse and fine screenings.  

¶ Equalisation /buffer  dam that can cater for  24 hours production (2500m3), which will serve to equalise the 

pH and overall composition of the effluent prior to the treatment process.  

¶ "DAF" (dissolved air flotation unit) that will be housed in  a brick wall structure with IBR roof cl adding with 

the associated  tank blower, drywell for feed pumps, a sump , vertical shaft mixers, decanter feed pumps, 

decanter units, polyelectrolyte makeup unit, poly dosing pumps, laboratory, staff amenities , control room 

, motor control room (MCC) and sta ndby generator.  

¶ Clarifier  (26 m round concrete structure).  

¶ Activated Sludge Reactor  with mechanical slow speed surface aerators. Th is rectangular concrete 

structure is divided into two zones, an aerobic zone and an anoxic zone.   The reactor also includes 

smaller structures like a recycle chamber, RAS recirculation sump, WAS extraction sump, deaeration tank 

and an activated sludge contact  zone . 

¶ Service Water Tank . 

¶ Yard including a s kip collection area for solid by -products  and parking.  

 

As detailed in Section 3.3 above, a ssociated infrastructure includes:  

¶ A compacted gravel access road of approximately 580 m in length with a maximum width of 8 m. 

Allowance will be made for stormwater side drains.  Approximately 165 m of the road comprise an 

existing gravel road.  

¶ An approximately 1500 m long service trench of approximately 2 m wide with additional allowance of 2 

m on either side (6 m in total) given the non -granular nature of the subsurface material. The trench will 

house:  

o A rising main of approximately 1500 m  in length, 273 mm diameter and throughput capacity of 

2500 m3 / day (28 ǎ/s), to carry untreated effluent from the factory to the new Wastewater 

Treatment Works (WWTW);  

o A pipeline of approximately 1500 m in length, 273 mm diameter and throughput capacity of 

2500 m3 / day (28 ǎ/s), to convey  treated effluent from the WWTW to the discharge point at the 

Breede River (at the factory riverbank);  

o Electrical supply cable ( 1000kVA).  The supply will tap  off from the overhead line next to the 

R317; 

o A potable water supply pipeline (1500 m long, 25 mm  diameter and 250ml/s  throughput 

capacity).  

¶ Calamity / e mergency temporary effluent retention dam of 2 000 m³ at the factory pump station .  This 

will entail  a semi-submerged, plasti c -lined  soil dam , which will normally be empty, only to be used in case 

of emergency to prevent contamination of the Breede River.   This dam can accommodate 24 -hoursõ 

worth of effluent production.  Most repairs / biological r ectification  will be resolved within a 24 -hour 

timeframe, however, as a backup, the effluent can also be pumped to the existing 600 000m 3 effluent 

storage dam for irrigation until the issue  has been resolved.   Trenches will be installed around the yard 

are a where the calamity dam is proposed and where the existing pumping infrastructure is located.  

These trenches will serve to prevent river contamination in the event of a primary system failure.  

Figure 1 shows the locality of the main development elements  and Figure 2 depicts the typical  cross section of 

the service trench.  



12 
 

 

 
Figure 1: Locality of key development components in relation to the existing Lactalis Factory, the Breede River 

and the R317  (generated using Google Earth)  

 

 
Figure 2: Typical service trench cross section proposed.  

 

Effluent treatment process  

The flow diagram contained in Figure 3 details the effluent treatment process, including all inputs and outputs 

and approximate  volumes.  
 



13 
 

 
Figure 3: The Wastewater Treatment Process Inputs and Outputs (Source: Project Assignments Pty (Ltd) Process Overview Document)  



14 
 

From the above flow diagram, it is clear that the process will generate treated effluent, as well as a sludge by -

produ ct (solid waste).   The proposal is to  discharge the treated effluent (treated to General Limit Values) to the 

Breede River and to continue to irrigate the existing irrigation area located approximately 3 km south of the 

factory .  According to the facilityõs Water Use Licence, such discharge to the river may only take place during 

the winter months (April to August) and high flows measured upon confirmation of flow indicators by the 

Responsible Authority during other months.    

 

The sludge will be removed by Interwaste and will be taken to a licenced composting facility as the sludge is 

appropriate for such beneficiation, ultimately preventing disposal to landfill.  

 

Table 1 below show the wastewater characteristics prior to treatment and Table 2 details the proposed effluent 

discharge and irrigation quality.  

 

Table 1: Wastewater Characteristics Required Prior to Treatment  

Parameter  Design value  Comment  

Hourly flowrate  125 m³/h  2500 m³/d over 20 -hour period  

Daily flowrate  2500 m³/d   

Total COD  4000 mg/l   

BOD 2500 mg/l   

Daily COD load  10000 kg/d   

P 30 mg/l   

NH3-N 30 mg/l   

TKN 115 mg/l   

SO4 Not available   

Fats, Oils & Grease  300 mg/l   

Total suspended solids  700 mg/l   

pH Not available   

Conductivity  250 mS/m   

Inhibitory compounds  Not available   

 

Table 2: Proposed Final Effluent Quality Proposed to be Discharged & Irrigated  

Parameter  Design value (General Limit 

assumed)  

Comment  

COD  75 mg/l  

Lactalis confirms that the General Limit for 

General Authorisations applies. A concession 

will be required on conductivity, due to the 

high incoming dissolved solids level.  

NH3-N 6 mg/l  

NO2-N plus NO3 -N 15 mg/l  

TSS 25 mg/l  

Orthophosphate PO4 -P 10 mg/l  

Conductivity  70 mS/m above intake, 

maximum 150 mS/m  

 

A summary of the steps in the treatment process and related inputs and outputs are provided in Table 3 . 

 
Table 3: Summary of Inputs & Outputs of Proposed WWTW (Source: Project Assignments Pty (Ltd) Process 

Overview Document)  

#  Description  Input  Output  Source/Disposal  Notes  

1 Untreated Effluent  2500m³/d  - Factory  Refer to Table 1 for raw 

wastewater quality  

2 Coarse Screening 

(>50mm)  

- 0.0875m³/d  Landfill  Mostly inorganics ð 

plastics, metals, paper, 

etc.  

3 Fine screenings 

(<0.75mm)  

- 0.875m³/d  Landfill  20% dry solids, mostly 

organic  

4 45% m/m NaOH to 

Buffer Tank 

0.0625m³/d  - Chemical supplier, 

1m³ flowbins  

pH correction, estimate 

only  

5 30% m/m HCl to Buffer 

Tank 

0.375m³/d  - Chemical supplier, 

1m³ flowbins  

pH correction, estimate 

only  

6 Compressed 

atmospheric air to 

Buffer Tank 

3900 

Nm³/h  

- Compressed using 

lobe -type blower  

To prevent buffer tank 

from becoming septic, 

to avoid odours  

7 30% m/m HCl to 

Dissolved Air Flotation 

(DAF) 

0.25m³/d  - Chemical supplier, 

200 litre drums  

For pH adjus tment prior 

to coagulation at DAF; 

estimate only  



15 
 

8 Liquid proprietary 

coagulant to DAF, food 

grade  

0.25m³/d  - Chemical supplier, 

200 litre drums  

For coagulation at DAF; 

estimate only  

9 Polyelectrolyte 

flocculant to DAF, food 

grade  

18.75kg/d  - 50kg bags of 

powder from 

chemical supplier  

Solution made up 

continuously on site 

using powder and 

potable water  

10 Dewatered primary 

sludge  

- 6508kg/d  Animal fodder, 

fertiliser, or landfill  

20% dry solids, 

dewatered organic 

matter  

11 Polyelectrolyte 

flocculant to primary 

and secondary sludge 

centrifuges  

25 kg/d  - 50kg bags of 

powder from 

chemical supplier  

Solution made up 

continuously on site 

using powder and 

potable water  

12 Urea to supplement 

activated sludge 

biomass  

31.25kg/d  - 50kg bags of 

powder from 

chemical supplier  

Solution made up 

batchwise on site using 

powder and treated 

effluent  

13 43% ferric chlorine m/m 

to activated sludge 

mixer liquor, upstream 

of clarification  

1062.5kg/d  - Chemical supplier, 

1m³ flowbins  

SG of FeCl3 solution is 

1.45 ð nominally 750 

litres/d required  

14 Dewatered secondary 

sludge  

- 7115kg/d  Fertiliser or landfill  16% dry solids, 

dewatered organic 

matter  

15 Treated wastewater  - 2500m³/d  To Breede River  Refer to Table 2 in 

Process Overview for 

treated wastewater 

quality  

16 Potable water for poly 

makeup  

65m³/d  - Piped from 

municipal line next 

to road R317  

Lactalis prefers potable 

water for poly makeup, 

rather than final effluent  

17 Electricity  1000kVA - Trenched from the 

overhead powerline 

running next to road 

R317 

Estimated running load  

 

Note that all  effluent generated at the facility will be subjected to treatment at the proposed WWTW.  The 

resultant treated effluent will either be disposed to the Breede River (when al lowed in terms of the WUL 

conditions) or used for irrigation.  No additional infrastructure will be required to transport treated effluent to the 

irrigation dam and area.  The new pipeline infrastructure in the services trench will connect to existing pipe line 

infrastructure that currently transfers effluent to the irrigation area.  

 

Relevance of the development to listed activitie s is that approximately 670 m 2 of the service trench, pipelines 

and infrastructure lies within 32 m of watercourses (Breede River and one of its unnamed tributaries), that the 

outfall infrastructure at the Breede River will require excavation and movement of more than 10 m 3, that  the 

facility constitutes a wastewater treatment facility with the capacity to treat 2 500 m 3 of effluent per day, that 

the proposal is on land that was used for agriculture in the past, that the road will be 8 m wide and that a 

portion of the road will intersec t indigenous vegetation, and that a portion of the service trench and roadway 

will require removal of Endangered Breede Shale Renosterveld.  

 

A Water Use Licence was issued in 2021 for the WWTW and associated infrastructure, as well as the proposed 

discharg e of tr eated effluent to the Breede River and continued irrigation with treated wastewater (see 

Appendix E3(a)).  

 

As stated at the outset of this report, the reader is reminded that Lactalis SA commenced with an application 

for Environmental Authorisation for the proposed WWTW in 2019 via the appointed environmental assessment 

practitioners Sillito Environmental.  The application process included public participation and dissemination  

of a Basic Assessment Report (BAR) for comment from Interested and Affected Parties.  The 2019 application 

has however lapsed,  and Amathemba Environmental Consulting was appointed in 2022 to conduct the 

required NEMA application, given that the WWTW and related infrastructure remains an urgent requirement 
for Lactalis .   Note that this BAR draws on portions of the previous BAR and in some instances, the information 

previously presented by Sillito is included verbatim  (as it is the intellectual property of Lactalis) .  This note 

serves as a global reference to the 2019 BAR prepared by Sillito.  

 
 



16 
 

4.5. Indicate how access to the proposed site(s) will be obtained for all alternatives.  

A compacted gravel access road of approximately 580 m in length with a maximum width of 8 m will be 

constructed (refer  Figure 4). Allowance will be made for stormwater side drains.  Approximately 165 m of the 

road already comprise an existing gravel road.  

 

 
Figure 4: Proposed route for the access road in relation to the WWTW and the R317  

4.6. 
SG Digit code(s) for the preferred alternative :  

 

Remainder Farm 695: C07300000000069500000 

R317 Provincial Road: Unknown  

4.7. Coordinates of the proposed site(s) for all alternatives:   See Appendix A3  

 

 Latitude (S)    

 Longitude (E)    

 

 

  

Proposed 
WWTW 

Proposed 
road 



17 
 

SECTION C: LEGISLATION/POLICIES AND/OR GUIDELINES/PROTOCOLS  

 
1. Exemption applied for in terms of the NEMA and the NEMA EIA Regulations   

 

 

2. Is the following legislation applicable to the p roposed activity or development . 

 
The National Environmental Management: Integrated Coastal Management Act, 2008 (Act No. 24 

of 2008) (òICMAó). If yes, attach a copy of the comment from the relevant competent  authority as 

Appendix E4 and the pre -approval for the reclamation of land as Appendix E19.  

YES NO 

The National Heritage Resources Act, 1999 (Act No. 25 of 1999) (òNHRAó). If yes, attach a copy of 

the comment from Heritage Western Cape as Appendix E1.  The development will change the 

character of the site greater than 5000m 2.  A NID was prepared and submitted to HWC 

by a Heritage Practitioner  (Dr Jason Orton) .  The NID was informed by a palaeontological 

desktop study undertaken by the specialist John Alm ond .  A copy of the NID and 

palaeontological report is included in (Appendix G1).  HWC concurred with the 

specialists that impacts to heritage, archaeological and palaeontological resources is 

unlikely  (see HWC comment contained in Appendix E1 ).   

YES NO  

The National Water Act, 1998 (Act No. 36 of 1998) (òNWAó). If yes, attach a copy of the comment 

from the DWS as Appendix E3.   The development constitutes several activities contemplated 

in section 21of National Water Act (36 of 1998) .  Application was made for the required 

water use authorisation, and a Water Use Licence was issued in April 2021 (licence ref. 

02/H50B/CEFGI/9790, see Appendix E3(a) ).  Comment by the DWS / BGCMA on this BAR 

is included in Appendix E3 (b) . 

YES NO  

The National Environmental Management: Air Quality Act, 2004 (Act No. 39 of 2004) (òNEM:AQAó). 
If yes, attach a copy of the comment from the relevant authorities as Appendix E 13.  While the 

duty of care will have to be observed in relation to odour prevention and management , 

the proposal  does not require an Air Emission Licence . 

YES NO 

The National Environmental Management Waste Act (Act No. 59 of 2008) (òNEM:WAó) While the 

duty of care will have to be observed in relation to solid waste  management, the 

proposal  does not require a  Waste Management  Licence.  

YES NO 

The National Environmental Management Biodiversity Act, 2004 (Act No. 10 of 2004 (òNEMBAó). YES NO 

The National Environmental Management: Protected Areas Act,  2003 (Act  No. 57 of 2003) 

(òNEMPAAó). 

YES NO 

The Conservatio n of Agricultural Resources Act, 1983 (Act No. 43 of 1983). If yes, attach comment 

from the relevant competent authority as Appendix E5 . The property is currently zoned for 

agricultural use and the ôspotõ rezoning of the development areas (to Industrial Zone 1) 

is underway.  Comment from the Western Cape: Department of Agriculture  is attached 

as Appendix E 7. 

YES NO  

 

3. Other legislation  

List any other legislation that is applicable to the  proposed activity or development.  

In addition to the above, the following is relevant:  

 

- Spatial Planning and Land Use Management Act  and the Langeberg  Land Use Planning by -law (2015)) 

which requires a spot rezo ning application to the Langeberg Municipality from Agriculture zoning to 

Industrial Zone 1.  

 

- National Dust Control Regulations : On the 1st of November 2013, the Government Notice 827 - National 

Dust Control Regulations, published in terms of Section 53(o) of the National Environmental Management: 

Air Quality Act, 2004 (Act No. 39 of 2004) was promulgated.  The Regulations prescribe general measures 

for the control of dust in all areas.  Of relevanc e to this application is that clearance of land and 

construction works will generate dust.  This will have to be considered in the context of the acceptable 

dust fallout rates for non -residential areas, as prescribed in the regulations.  This will have to be taken into 

account in the Environmental Management Programme (EMPr) for the project.  

 

- Occupational Health and Safety Act, No. 85 of 1993 .  The facility must operate in accordance with this Act 

to ensure the creation of a safe working environment for personnel and visitors to the site.  

 

Has exemption been applied for in terms of the NEMA and the NEMA EIA Regulations. If yes,  include 

a copy of the exemption notice in Appendix E 18. 
YES NO 



18 
 

- GN R926 Norms & Standards for the Storage of Waste, 2013 , which will be relevant to the facility is they 

store more than 100 m3 of sludge and other solid waste at the facility . 

 

- Government Gazette 9225, Notice No 399 of 1984 Requirements for the Purification of Wastewater or 

Effluent which will have to be observed.  

 

- 2013 Regulations Relating to Compulsory National Standards for Process Controllers and Water Services 

Works published under the Water Services Act, 1997 (GN R813) will require registration of the facility as a 

Water Services Works on the Integrated Regulat ory Information System (IRIS) for the Department of Water 

and Sanitation . 

 

 

4. Policies  

Explain which policies were considered and how the proposed activity or development complies and respond s to these 

policies.  

The following policies were considered in compiling this report:  

 

¶ Western Cape Provincial Spatial Development Framework (20 14):  This framework guides development 

on a provincial level and was consulted to understand alignment of the project with the spatial 

principles and objectives  contained in this Framework.  There is nothing in the PSDF that precludes the 

facility at this location.  

 

¶ Langeberg Integrated Development Plan (2021 ð 2022): In terms of the Municipal Systems Act (No. 32 

of 2000), all local municipalities must develop an Integrated Development Plan (IDP) for the purpose 

of aligning their resources with the needs and priorities of the municipal area (i.e. the framework for the 

City to deliver on their strategic objectives).  The propos al is not directly linked to the IDP as it does not 

require municipal budget.  

 

¶ Langeberg Spatial Development Framework (2015) :  This local framework guide development on a 

municipal level.  The local SDF was approved as part of the IDP in terms of the Municipal Systems Act 

and SPLUMA.  This framework was reviewed to ensure that the proposal is not inconsistent with the vision 

and objectives for spatial planning in the area.  

 

¶ Western Cape Biodiversity Spatial Plan (2017) (WCBSP) and related handbook : The designation of the 
site in terms of the WCBSP were considered by the EAP and the specialists to determine whether the 

proposal  is appropriate in terms of the systematic biodiversity plannin g designations on the site and 

what is required to meet biodiversity conservation thresholds.   

 

5. Guidelines  

List the guidelines  which  have  been considered relevant to the proposed activity or development and explain how they 

have influenced the development proposal.  

¶ The guidelines contained in the handbook of the Western Cape Biodiversity Spatial Plan were taken 

into account, as detailed in Section E(6) of this report.  

¶ DEA&DP EIA Guideline and Document Series 2013 was consulted to ensure that the Basic Assessment 

process meets the aims, objectives, and minimum requ irements for such processes in the Western 

Cape . 

¶ DEA&DP Guideline for Determining the Scope of Specialist Involvement (June 2005)  was consulted, 

noting that specialist inputs (nature and level of inputs) are now more accurately determined in terms 

of the p rotocols for relevant environmental themes.  

¶ DEA&DP Waste Minimization Guideline Document for EIA Reviews (May 2003)  guided the waste 

management principles proposed for the design, construction and operational phases of the 

development.  

¶ DEAõs Integrated Environmental Management Guideline on Need and Desirability (2017)  was also 

consulted.  

 



19 
 

6. Protocols  

Explain how the proposed activity or development complies with the requirements of the protocols referred to in the NOI 

and/or application form  

A Site Sensitivity Verification Statement was prepared in accordance with the requirement of the ôProtocol 

for the assessment and minimum criteria for reporting on identified environmental themesõ, of GNR320 (see 

Appendix I2 ). Applicability of GNR320 and the protocol on Species Assessment (GNR1150)  for the various 

specialistsõ investigations that informed this application is  detailed below:  

 
¶ Heritage specialist: No protocol exists, NID and palaeontological desktop screening met the 

requirements of HWC . 

¶ Groundwater Impact Assessment: No protocol exists, the study and report meet the requirements of 

Appendix 6 of the 2014 EIA Regulations, as ame nded.  

¶ Botanical Assessment meets the requirements of  a Botanical Compliance Statement  in terms of the 

protocols published  in GNR320 and GNR1150 , given that the verified botanical sensitivity on site is Very 

Low. 

¶ Freshwater Impact Assessment meets the requi rements for an aquatic biodiversity assessment as 

contained in GNR320.  

Note that the technical inputs obtained ( geotechnical study ) are  not considered environmental specialists 

reports and hence do not need to comply with the reporting requirements of protocols or Appendix 6 of the 

2014 EIA Regulations, as amended.   

 

  



20 
 

SECTION D: APPLICABLE LISTED ACTIVITIES  
 

List the applicable activities in terms of the NEMA EIA Regulations  

 
 

Activity No(s):  
Provide the relevant Basic Assessment Activity(ies)  

as set out in Listing Notice 1   

Describe the portion of the proposed 

development  to which the applicable listed 

activity relates.  

12 The development of ñ 

(i) dams or weirs, where the dam or weir, 

including infrastructure and water surface 

area, exceeds 100 square metres;  or  

(ii) infrastructure or structures with a physical 

footprint of 100 sq uare metres or more;  

where such development occurs ñ 

(a)  within a watercourse;  

(b)  in front of a development setback ; or 

(c)  if no development setback exists, within 

32 metres of a watercourse, measured 

from the edge of a watercourse; ñ 

 

excluding ñ 

(aa)  the development of infrastructure or 

structures within existing ports or harbours 

that will not increase the development 

footpr int of the port or harbour;  

(bb)  where such development activities are 

related to the development of a port or 

harbour, in which case activity 26 in Listing 

Notice 2 of 2014  applies;  

(cc)  activities listed in activity 14 in Listing 

Notice 2 of 2014 or act ivity 14 in Listing 

Notice 3 of 2014 , in which case that 

activity applies;  

(dd)   where such development occurs within 

an urban area;    

(ee)  where such development occurs within 

existing roads, road reserves or railway line 

reserves; or  

(ff)  the development of temporary 

infrastructure or structures where such 

infrastructure or structures will be 

removed within 6 weeks of the 

commencement of development and 

where indigenous vegetation will not be 

cleared.  

Some development elements (or portions 

ther eof) will be within 32 m the Breede River 

and one of its tributaries .  These include:  

- Approximately 580 m 2 portion of the 

service trench ; 

- Approximately 90 m 2 of the 

contamination prevention trench 

around the calamity dam and pump 

station yard.  

NOTE: the disused dam and man -made 

drainage line do not constitute 

watercourses ð as determined by the 

freshwater ecologist.   

19 The infilling or depositing of any material of more 

than 10 cubic metres into, or the dredging, 

excavation, removal or moving of soil, sand, shells, 

shell grit, pebbles or rock of more than 10 cubic 

metres from a watercourse;  

 

but excluding where such inf illing, depositing, 

dredging, excavation, removal or moving ñ 

(a) will occur behind a development setback;  

(b) is for maintenance purposes undertaken in 

accordance with a maintenance 

management plan;  

(c) falls within the ambit of activity 21 in this 

Notice, in which case that activity applies ;  

(d) occurs  within existing ports or harbours that 

will not increase the development footprint 

of the port or harbour; or  

(e) where such development is related to the 

development of a port or harbour, in which 

case activity 26 in Listing Notice 2 of 2014 

applies.  

A 40m p ortion of the discharge pipeline 

and outfall infrastructure will be located 

within the wetlands and riparian habitat 

associated with the Breede River. 

Installation of this infrastructure will require 

excavation and movement of soil of 

approximately 50 m 3. 

NOTE: the disused dam and man -made 

drainage line do not constitute 

watercourses ð as determined by the 

freshwater ecologist.  

25 The development and related operation of facilities 

or infrastructure for the treatment  of effluent, 

wastewater  or sewage with a daily throughput 

capacity of more than 2  000 cubic metres but less 

than 15 000 cubic metres.  

The WWTW constitutes a facility that will 

have the capacity to treat 2500 m 3 of 

effluent per day.  



21 
 

28 Residential, mixed, retail, commercial, industrial or 

institutional developments where  such land was 

used for agriculture, game farming, equestrian 

purposes or afforestation  on or after 01 April 1998 

and where such development:  

(i) will occur inside an urb an area, where the total 

land to be developed is bigger  than 5 hectares; or  

(ii) will occur outside an urban area, where the total 

land to be developed is bigger  than 1 hectare;  

excluding where such land has already been 

developed for residential, mixed, r etail,  

commercial, industrial or institutional purposes.  

Noting that a portion of the infrastructure 

falls within the factory (industrial) property, 

approximately 2 ha of the development 

footprint of the WWTW and the associated 

infrastructure falls within Remainder Farm 

695, which is currently zoned for agriculture, 

and was used for agriculture in the past.  

Activity No(s):  
Provide the relevant Basic Assessment Activity(ies)  

as set out in Listing Notice 3   

Describe the portion of the proposed 

development  to which the applicable listed 

activity relates.  

4 The development  of a road wider than 4 metres 

with a reserve less than 13,5 metres.  

a.  Western Cape  

i. Areas zoned for use as public open space or 

equivalent zoning;  

ii. Areas outside urban areas;  

(aa)  Areas containing indigenous 

vegetation;  

(bb)  Areas on the estuary side of the 

development setback line or in an 

estuarine functional zone where no such 

setback line has been determined;  or  

iii. Inside urban areas:  

(aa)  Areas zoned for conservation use; or  

(bb)  Areas designated for conservation use in 

Spatial Deve lopment Frameworks 

adopted by the competent authority.  

The proposed access road will be up to 8 m 

wid e.  Approximately 80 m section of the 

road  nearest to the R317 will  require the 
removal of indigenous  vegetation.  

NOTE: The pipeline infrastructure associated with this project is below the size and throughput thresholds 

considered in the listed activities.  

Based on confirmation by  DEA&DP, Listed Activities 12 and 14 of Listing Notice 3 are  not triggered by the propo sal 

and was therefore removed from the above list.  
Note:   

¶ The listed activities specified abov e must reconcile with activities appli ed for in the application  form . The onus is on the 

Applicant to ensure that all applicable listed activities are included in the application. If a specific listed activity is n ot included 

in an Environmental Authorisation, a new application for Environmental Authorisation will have to b e subm itted .   

¶ Where additional listed activities have been identified, that have not been included in the application form , and amended 

application form must be submitted to the competent authority.  

 

 

List the applicable waste management listed activitie s in terms of the NEM:WA  

 

Activity No(s):  
Provide the relevant Basic Assessment Activity(ies)  

as set out in Category A   

Describe the portion of the proposed 

development to which the applicable listed 

activity relates.  

N/A  N/A  N/A  

 

List the applicable  listed activities in terms of the NEM:AQA  

 

Activity No(s):  

Provide the relevant Listed Activity(ies)   

Describe the portion of the proposed 

development to which the applicable listed 

activity relates.  

N/A  N/A  N/A  

  



22 
 

SECTION E: PLANNING CONTEXT AND NEED AND DESIRABILITY 
 

1. Provide a description of the preferred alternative.  

The preferred alternative corresponds to the development description as detailed in Section B(4.4) of this 

report .  The preferred site location is Option 2. The pref erred technology is Option A1: Conventional Activated 

Sludge (òCASó).  See Section H of the BAR for details of the options considered.  

2. Explain how the proposed development is in line with the existing land use rights of the property as you 

have indicated in the NOI and application form? Include the proof of the existing land use rights 

granted in Appendix E 21. 

The property is currently zoned for Agriculture and the proposed development is an industrial activity.   A land 

use (spot rezoning)  application is with the Langeberg Local Municipality to rezone the site to Industrial Zone 1.  

3. Explain how potential conflict with respec t to  existing approvals for the proposed site (as indicated in 

the NOI/and or application form ) and the proposed development have been resolved.  

There is no conflict between the proposal and any existing approvals. The application for Environmental 

Authorisation is aligned with the Water Use Licence that was issued for the development proposal in 2021.  

4. Explain how the proposed development will be in line with the following?  

4.1 The Provincial Spatial Development Framework.  

Objective 9 of the Western Cape PSDF (2009) is to minimize consumption of scarce environmental resources. 

Within this strategic objective, Policy RC20 states that òExisting wastewater treatment works (WWTWs) should 

be progressively improved and realised by means of regulatory measures and thereafter maintained so that 

the water quality of the rivers and water -bodies with which they are associated achieve minimum pota ble 

(drinking), contact, phosphate, nitrate and e -coli standards. This requires that they comply with the effluent 

quality requirements set out in their licenses ó 

 

The proposed WWTW will improve the capacity, functioning and operational efficiency of the e xisting process 

in which wastewater is treated. The new WWTW will be constructed in accordance with all relevant norms, 

standards and best practise guidelines in order to ensure the protection of water resources and human health 

and well -being. The effluen t that will be discharged to the environment (via irrigation or river discharge) will be 

treated to the General Limit Standards specified by the Department of Water & Sanitation  in line with the 

existing Water Use Licence . The proposed project is therefore  aligned with the PSDF.  

 

The more recent PSDF (2014) highlights that investment in infrastructure (including maintenance and  upgrading 

of existing infrastructure) is needed to bring about the desired urban spatial transitions envisaged  in the PSDF. 

4.2 The Integrated Development Plan of the local municipality.  

The Langeberg Draft IDP (2019 -2020) states that the Langeberg Municipality intends to create an enabling 

environment for economic growth and decent employment (stated as part of Strategic Objective No 3 ð Local 

Economic Development).  Lactalis SA provides hundreds of jobs to the Bonnievale community.   These jobs are 

directly dependant on the construction of the WWTW being approved.   Further jobs will also be created during 

the construction and operation of the WWTW and associated infrastructure.  

 

The IDP further indicates that it plans to align National Objectives / Outcomes listed in the National 

Development Plan with Langeberg Municipalityõs Strategic Objectives. The following National Outcomes have 

been a ligned with the Strategic Objectives of the Langeberg Municipality:  

 

National Outcome (National Development Plan)  Langeberg Strategic Objective  

Outcome 2: a long and health life for all South 

Africans  

SO4 an efficient, effective, responsive and 

accountable administration  

Outcome 4: decent employment through inclusive 

economic growth.  

so2 Local Economic Development: create an 

enabling environment for economic growth and 

decent employment  

Outcome 10: en vironmental assets and natural 

resources that is well protected and continually 

enhanced.  

SO3 Local Economic Development: create an 

enabling environment for economic growth and 

decent employment  

Outcome 11: create a better South Africa and 

contribute to a  better and safer Africa and world.  

SO4 AN EFFICIENT, EFFECTIVE, RESPONSIVE AND 

ACCOUNTABLE ADMINISTRATION 

 

The IDP Vision for the Municipality is as follows: òTo create a stable living environment and sustainable living 

conditions for all citizensó. The development of the WWTW and associated infrastructure will greatly improve 

on the status quo with the aim of creating sustainable conditions for those surrounding businesses and residents.  

 

The proposed project is thus aligned  with the strat egic objectives and vision of the local IDP.  

4.3. The Spatial Development Framework of the local municipality.  

The Lactalis factory site as well as the ôUitsigõ area are  included as ôExisting Developmentõ in the 2015 SDF for 

the Langeberg Municipality (see Figure 5).  The proposed WWTW and infrastructure falls within a òCore 1ó Spatial 



23 
 

Planning Category where the Desired Management Objective is to conserve CBAõs.  Given the ground-truthed 

information of the botanist (as detailed in this BAR and the specialist report), t he CBAs status within the footprints 

are disputed .  The municipality confirmed that WWTW are typically located outside the urban areas, and hence, 

the proposal is deemed to be  congruent with the SDF and will not compromise any of the spatial development 

go als or objectives of this municipal area.  

 

 
Figure 5: Extract of 2015 Langeberg SDF showing the Lactalis and Uitsig sites as 'Existing Development' (see red 

dashed outline)  

4.4. The Environmental Management Framework applicable to the area.  

The EAP is not aware of a municipal  EMF. 

5. Explain how comments from the relevant authorities and/or specialist(s) with respect to biodiversity 

have influenced the proposed development.   

The public participation process conducted by 2019 and for this application  yielded the following comments 

from authorities (as it relates to biodiversity):  

 

Breede Gouritz Catchment Management Agency (BGCMA):  

- French drain systems are not allowed, and an enclosed system must be provided (to protect surface and 

groundwater quality).  A conservancy tank is now being proposed in lieu of a septic tank.  

- All alien invasive plant species must be continually removed.  This is included in the EMPr.  

- Stormwater management must be addressed and no pollution of stormwater or groundwater may occur.  

This is taken into account in this application.  

- Compliance with the WUL and standard water quality related conditions required . 

 

DEA&DP Pollution and Chemicals Management : 

- An effluent monitoring plan must be developed for the facility.  Proxa (water cleaning experts) have 

prepared a monitoring plan and this was included in the EMPr.  

- Provision for 72 hours of emergency retention of effluent should be made in the event of plan t failure.  A 

calamity dam of 2000 m 3 (24 hour production) is proposed.  Most breakdowns / biological matters can 

be resolved in this timeframe, however failing this, the effluent can be pumped to the large 600  000 m3 

irrigation dam as a further emergency measure.  

 

CapeNature : 

- Support for Option 2 site (the applicantõs preferred) due to the low botanical sensitivity associated with 

this location . 



24 
 

- Support for the recommendations of the ( 2019) Freshwater Impact Assessment .  Note however that a new 

freshwater study was undertaken to inform the new applicat ion, given that the previous freshwater 

ecologist is not SACNASP registered (and hence precluded from EIA reporting on freshwater matters as 

per the protocol).  Furthermore, the freshwater report av ailable to the Amathemba team did not contain 

many of the standard inclusions of such reports (e.g. Present Ecological State determination, etc.).  

- Support for the recommendations of the new Freshwater Impact Assessment and the Botanical Impact 

Assessment.   

- Consideration must be given to greater options for irrigation with treated effluent, noting that this will 

necessitate amendments to the WUL.  This recommendation was added to the BAR and EMPr, however 

this is not recommended as a condition of approval by the EAP.  

6. Explain how the Western Cape  Biodiversity Spatial Plan (including the guidelines in the handbook) has 

influenced the proposed development.  

Most of the area earmarked for the WWTW and associated infrastructure is  listed as either Terrestrial or Aquatic 

Critical Biodiversity Area (CBA) or Ecological Support Area  (ESA) in terms of the 2017 version of the  Western 

Cape Biodiversity Spatial Plan .  These designations are mainly due to the mapped watercourse systems (with 

its proximity and connection to the Breede River) as well as the mapped presence of Endangered vegetation 

type s (Breede Shale Renosterveld  and Cape Lowland Alluvial Vegetation ).  The CBA / ESA status would serve 

to protect the watercourses and endang ered vegetation types as well as the ecosystem services they offer.  

 

The mapped conservation statuses for the study area are show in Figure 6 (terrestrial) and  Figure 7 (freshwater).  

 

 
Figure 6: 2017 WCBSP mapped terrestrial CBA and ESA areas in relation to the proposal  (McDonald, 2022)  



25 
 

 
Figure 7: 2017 WCBSP mapped Aquatic CBA and ESA areas in relation to the proposal (Ollis, 2022) ) 

In terms of the Western Cape Biodiversity Spatial Plan, the desired management objectives for CBAs  and ESAs 

are:  

 

CBA 1: Maintain in a natural or near -natural state, with no further loss of habitat.  Degraded areas 

should be rehabilitated. Only low -impact, biodiversity -sensitive land uses are appropriate.  

CBA 2: Maintain in a functional, natural or near -natural state, with no further loss of natural habitat. 

These areas should be rehabilitated.  

ESA 1: Maintain in a functional, near -natural state. Some habitat loss is acceptable,  provided the 

underlying biodiversity objectives and ecological functioning are not compromised.  

ESA 2: Restore and/or manage to minimise impact on ecological infrastructure  functioning; especially 

soil and water -related services.  

 
The botanist was tasked to consider the conservation  status of the site  in the botanical impact assessment.  The 

study refuted the  terrestrial  CBA and ESA status of most of the development footprint  areas due to the extensive 

disturbance and lack of botanical resources (ploughed fallow lands with weeds).  A small area that will be 

crossed by a section of the access road and services trench , supports a highly degraded patch of remnant 

Breede Shale Renosterveld and is mapped as CBA1, however due to the poor quality of the vegetation and 

low level of biodiversity present, the botanist indicated that this small pa tch can at best be considered ESA1.  

 

The freshwater ecologist also considered the freshwater conservation status in relation to the verified 

watercourses in the study area and the development proposal.  The majority of watercourses  mapped as 

aquatic featur es with related conservation designations in the 2017 WCBSP was confirmed by the specialist, 

however the mapped drainage that leads from the WWTW discussed dam site down the slope to the R317 was 

identified as an artificial ly excavated drainage, that presumably conveyed overflow water from the dam in 

the past when it was still in use.  While the previous freshwater report (Fordham, 2019) indicated this as a 

watercourse that could be affected by the WWTW, this, and the associated aquatic ESA 2 designation of this 

drainage was refuted by the current freshwater assessment (Ollis, 2022).   

 

This BAR took account of the findings of the freshwater and botanical specialists, and included 

recommendations made by these experts to avoid impacts on verified  CBA and ESA resources.  

7. Explain how the proposed development is in line with the intention /purpose of the relevant zones as 

defined in the ICMA.  

N/a as the proposal is not near the coast.  

8. Explain whether the screening report has changed from the one submitted together with the 

application form. The screening repor t must be attached as Appendix I.  

No changes to the Screening Report submitted with the Application Form.  

9. Explain how the proposed development will optimise vacant land available within an urban area.  

The development is not located within the urban area.  
























































































































